


Change Today for a Sustainable Tomorrow
Since time immemorial, human civilizations have thrived along the river banks. But focus on economic 
development has put pressure on our natural environment including, the water resources. Unfortunately, 
the water bodies today have been converted into dumping areas for human, animal and industrial wastes.

Japan's Water Story
Japan is a nation richly endowed with clean water. Despite using the water resources optimally, rapid 
industrial development over the decades pushed it further to its limits, thereby giving birth to the need to 
recycle. Through a holistic approach involving law, policies, technology, execution framework and clear 
priorities, Japan was able to come out of this adversity and make their water and environment beautiful 
again.

Water Recycling
The need of the hour with the ever-increasing population and the given limited water resources, water 
recycling becomes all the more important and urgent in order to reduce the high water stress in India. 
Thereby creating multiple water recycling opportunities that ease the acute pressure on our groundwater, 
which then can be used for drinking and other imperative usages.

Water Scenario in India 
India is one of the most blessed countries in the world in terms of natural resources. However, the 
increasing demand for domestic, industrial and agriculture uses has put a strain on most of the river basins. 
While India is facing water scarcity, on one hand, it is battling with polluted water resources on the other 
across the country.

Hiroshi Ogame
President & CEO

“We promote the conservation of
water environment to the world”

Message from the President

Having spent 60 years focusing on water and people's lives, our goal is to continue working towards becoming 
an 'eco-creation and development company' that provides greater support to humans and the natural 
environment. To realize this goal, we promote the conservation of the water environment to the world.

Company Profile:
Company Name: Daiki Axis Co., Ltd.
Date Founded: July 12, 1958 
Listed:  Tokyo Stock Exchange 1st Section
Turnover:  INR. 3,200cr 
Employees:  1100 
Headquarter: Matsuyama & Tokyo
Group Turnover:  Rs. 30 ,000cr

Daiki Axis is a pioneer in bringing state-of-the-art infrastructure across factories in Japan & overseas. The 
efficiency of this huge network is based on a high synchronization of 37 offices of Daiki Axis within Japan. 
Additionally, it is supported by 5 factories overseas and 7 subsidiaries that ensure a free-flowing system resulting 
in meeting ever-increasing demands.   



Clean and Water Positive India, Priority of the current time !
India, the most populous country in the world is aspiring to become a developed nation by 2047! 
This aspiration can only be met if India is able to clean its environment and sustain its water 
resources. 

Treatment of used water before discharge to the environment is becoming mandatory in India. It also 
provides a great opportunity to reuse the treated water for many applications, reduce stress on 
freshwater resources to promote sustainable development.

India's Approach to Water Recycling

Core Concept of Johkasou is “Treat at the Site, Reuse at the Site”

Application of the recycled water 

For almost two decades now, India has been grappling with 
water stress issues. In spite of the major investments in 
sanitation and wastewater treatment infrastructures, India still 
is on a quest of achieving clean rivers, oceans and even 
underground water resources.

Although the Swachh Bharat Mission and other initiatives have 
played a vital role in addressing the issue of sanitation 
coverage and awareness creation. We are yet to find an 
effective solution to recycle and clean our natural water 
resources.

Johkasou Waste Water Treatment
Japan has developed    Johkasou - A decentralized treatment approach and used this concept 
effectively for wastewater systems. These systems have been in use for over 4 decades in Japan 
and have shown great results in relieving the pressure on water resources.

Johkasou-STP is the most suitable concept for Indian demand & circumstances for various reasons 
than any regular wastewater treatment system lacks. Johkasou is highly modular and scalable in 
nature, it can be easily installed block by block or building by building and it operates at a small 
CAPEX and a very low operational cost.

Treated water by Johkasou-STP can be used for several 
applications without tertiary treatment

Gardening

Key Users for Recycle water and Jhokasou/DSTP
Unauthorised colonies/slum

DAIKI
AI-25

Vehicle Wash

Construction

Fire Fighting

Park/ Garden
Green Belts

Construction
Sites

Vehicle Wash
DTC/ Metro

Railways

School/
Colleges

India so far has been focussed on creating large city-level infrastructures for sewage treatment but 
it has its own limitations when it comes to large scale project planning and the final implementation 
procedures. Since the water recycling system is being constructed for one of the most populated 
countries in the world, huge financial budgets are required for the construction and maintenance of 
the same.



The domestic production division has four plants in Japan with an international-standard, ISO 9001 in 
quality management. At these plants, various types of water treatment equipments including Johkasou 
(Domestic Wastewater Treatment System) are manufactured for meeting the domestic and overseas 
demands promptly.

Efficient production system for all type of Application.

Daiki Axis manufacturing units overseas other than India

Filament Winding Machine Automatic Opener

Spray Moulding Product AssemblyQuick Dry System

Born in Japan to cater to the urgent needs of water resources, Daiki Axis is creating a network across the globe 
to give the world a fair chance to change our depleting water resources. Continuing with the policy of 'treat at 
site, reuse at site', Johkasou is a revolutionary solution to wastewater treatments across countries in the 21st 
century. 

Cylinder Moulding Machine

Matsuyama Factory Fukushima FactoryShinshu Factory

Srilanka FactoryTsushima Factory Indonesia Factory



Advanced features and benefits:

• Easy to maintain, high-performance treatment system

• Removes nutrients efficiently

• A spacious separation box is given to separate & store the sludge. The sludge can be drawn at the time  

  of maintenance, which is recommended once after 6 months

• Available in three different models catering to the varying output requirements

• Consumes low energy

• Lesser operating cost

• Highly modular and scalable

• Long plant life and consistently high performance

Johkasou (Domestic Wastewater Treatment System)

Images of Installation Johkasou-STP

Performance of Johkasou-STP
Johkasou is capable of meeting the needs for output qualities expected by
the government regulatory bodies or as per the application requirements.

Inlet Parameter
A I-type
Outflow

A I J-type
Outflow

A I A-type
Outflow

6-8 pH 6-8 6-8 6-8

300 BOD 20*1 10 10

450 COD 50 30 30

240 SS 30*3 20*3 10

40 Oil & Grease 10 10 10

50 T-N 45 20*2 10

APARTMENT COMPLEX
(60KLD)

INDIVIDUAL  HOUSE
(1KLD)

FACTORY
(30KLD)

COMMERCIAL BUILDING
(40KLD)

INSTALL UNDER CAR PARKING INSTALL UNDER GREENINCREASED CAPACITY

*1 - With PSF Achieve BOD below 10
*2 - AIA & AIM can bring T-N below 10
*3 - AI & AIJ achieve SS below 10 with PSF

A I M-type
Outflow

6-8

5

10

5

5

10*2



The process of effective decentralized treatment of water through Johkasou 
(As explained in diagram below):

Re-Circulation system: This part ensures circulation in the sedimentation chamber for the re-treatment 
of water. Since it becomes like an anaerobic chamber, the process of denitrification is repeated for the 
second time in the final process. 

High-Performance Johkasou Technology

Features of Johkasou-STP

Low energy
consumption

No operator
required

(Automatic)

Quick
Maintenance

Nitrogen &
Phosphorous

Treatment

No Leak Smell
No Noisy Sound

Equalization Tank
not required

(Shock Flow Control)

LOW Sludge
Generation

Quick
Installation

Highly Efficient
Performance

Sedimentation 
Separation

Separation Box B Aeration 

Influent Effluent
Re-circulation

Chlorination 

Measuring Box

Circulation Pipe

Aerobic Chamber

Anerobic ChamberSedimented Sludge Second Sedimentation
Process illustration for AI/AIA/AIJ 

-Treatment Process are some for both AI, AIA and AIJ
-To remove T-N, in AIJ type chamber size, tank size ratio and capacity of blower are modified compared with AI Type

Wastewater

Separation box

Sedimentation Chamber

Anaerobic filter chamber

Circulation

Blower

Treated Water

Moving bedchamber

Sedimentation chamber

Disinfection chamber

Membrance Separation

Desludge

FRP tank

sl
ud

ge
 c

on
ce

nt
ra

tio
n

Sludge

Small
Vertical

C
ir

cu
la

tio
n

Screen

Flow Control

Screen by Aeration

De-Nitrification

Disinfection

Treatment Flow for AI, AIA & AIJ Process of Johkasou-STP(AIM)



Fecal sludge treatment in India needs enough attention. The Japanese package makes the fecal 
treatment process more efficient, compact and energy-saving. In a conventional package, the excess 
sludge is treated with centrifugal and decantation procedures to separate water from the sludge, the 
end product being untreated water and sludge cake. In the Japanese package, on the other hand, 
water and sludge are bifurcated by screw-pressing the fecal sludge to be converted into cakes. The 
untreated water is then sent to Johkasou STP to be converted into the water which can be used for 
gardening, cleaning and other purposes.

Network
Daiki Axis Group has offices and affiliated companies in major cities in Japan, as well as in China, India and 
Indonesia. Through this network of security and reliability that spreads across Japan, China and 
Southeast Asia, we cover every detail of our customer's requirements

Daiki Axis India has offices and partners in major cities of India. It has already installed decentralised 
system for water waste recycling in several cities and over 500 sites. 

Advance Treatment for Fecal Sludge

Delhi

Vapi

Mumbai

Pune

Chennai

Daiki Axis India
J&K

Delhi

Haryana

UP

Gujarat

Maharasthra

Telangana

Andhra

Tamil Nadu

Punjab

UK

Rajasthan

Assam

Madya Pradesh

Chhatisgarh

PARTNERS

Screw Press

Johkasou STP

Treated
Water

Excess 
Sludge

Cake

Untreated
Water

Conven�onal STP
(MBBR)

Centrifuge 
Decanter

Excess 
Sludge

CakeUntreated
Water

Cake

Compact system
1／3 Energy 

1／7 Energy
Safety system

Japanese package
Conven�onal 

package

Lucknow

Kolkata

Chandigarh

Nagpur

Indore

Karnataka

Kerala

Palwal

Ahmedabad

Hyderabad

Bangalore

Kochi



Matsuyama Headquarter 
1-9-1 Misawa, Matsuyama-shi, Japan

Ehime 791-8022

Tokyo Headquarter
8F 2-15-4 Higashi Nihonbashi, Japan
Chou-Ku, Tokyo 103-0004

 Daiki Axis India Pvt. Ltd.
Daiki Axis Environment Pvt. Ltd.

Website: https://daikiaxis.in
Email: contact@daikiaxis.in

WhatsApp: +91 93108 83363

Delhi NCR Office: 6th Floor, Block A, Vatika Mindscapes, Near Sarai Metro Station, 
Sector 27-D, Faridabad-121013

Mumbai Office: 701, The Capital, Bandra Kurla Complex, Mumbai-400051

Chennai Office: 914, Spaces Olympia,Olympia Technology Park, 
Guindy, Chennai-600032


